INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE
OF FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

APPENDIX TO

Certificate of Conformity

Certificate No: 25201902542

Applicant:

Address of Applicant:

Product; GLAZED PORCELAIN TILES

Type designation: 2-HA60022, 2-HA60052, 2-HAB0063, 2-HA60064, 2-HAB0065P,

2-HAB0067P, 2-HAB0068P, 2-HAB0083, 2-HAB0087, 2-HA60092,
2-HA60100P, 2-HA60202, 2-HC60003, 2-HC60006, 2-HH60002,
3-HC60007, HAB0001, HAB0004, HAB0007, HAB0013, HAG0014,
HAB0041, HA60042, HAB0043, HAB0047, HAB0048, HA60062,
HAB0069, HAB0070, HAB0071, HAB0080, HEG60004, HEG60005-B,
HEG60005-C, HEG60005-D, HEG60007, HEG60009, HEG60009-B,
HEG60009-C, HEG60009-D, HEG60010, HEG60011, HEG60013,
HEG60017, HEG60018, HEG60019, HEG60020, HEG60021,
HEG60022, HEG60024P, HEG60025P, HEG60026P, HEG60027P,
HEG60028P, HEG60031P, HEG60032P, HEG60033P, HEG60034,
HEG60036,HEG60037, HEG60052P, HEG60056P, HEGB0079,
HEG60080, HEG60081, HEG60082, HG60004, HG60007, HGB000S,
HG60012, HG60016, HG60018, HG60020, HG60021, HGB0022,
HG60023, HG60023P, HGB0024, HGB0025, HG60025P, HG60026,
HG60027, HG60027P, HG60029, HGB0030, HGB0031, HG60032,
HG60041, HG60043, HGB60056, HGB0059, HGB0061, HGE0062,
HG60063, HG60064, HGB006S, HGB0068, HG60069, HGBO070,
HG60072,HG60076, HGB0077, HGB0079, HGE0080, HG60082,
HG60083, HG60084, HGR60001, HGR60002, HGR60003, :
HGR60004, HGR60005, TA60103 ot ke

Note: This certificate is part of the full report and should be read in conjunction with it.

INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU
2/F, Building 18, Lanshi International Metal Exchange Center, Kuigiyi Road, Chancheng District, Foshan, Guangdong, China (528000)
TEL: 86-757-83960558 FAX: 86-757-83827971
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

R

TEST REPORT
MEHS: 25201902542 FS5H F2 W
Report No: Page 2 of 5
5 % s
=] L]
R GLAZED PORCELAIN ERRT Glen ot
Name of sample TILES Nominal size (N)
REFRFE A Pre THER
9.9
Nature of the surface Glazed (GL) Work size i i
5 iR S
Bla Interior floorings and wall
Group Intended use fini
inishes
FEhI TAGO103 R 30 /i
Mark of samples Quantity of samples 30 Pieces
¢ BEese e RN ® - S
@ﬂ'zﬁﬁl . - ® » -
Applicant e ' - —
IR RIS - — R Sses - -
Telephone of applicant FHx oL AppRcain
FE R RFCRAL B BFEE S——
Source of Samples Samples selected by applicant Received on
EN 14411:2016 Ceramic tiles - Definition, classification, characteristics, assessment and
Bk verification of constancy of performance and marking

Test Standard

Annex G Requirements for dry-pressed ceramic tiles with low water absorption of Group Bla
(E,<0,5 %)

REE®

Conclusion of Test

BERSRR FrRRTE MR RS EN 14411:2016 FrHEF MR G BIRLE.
The results conform to the requirement of Annex G of standard EN 14411:2016 with
respect to the test items.

K50 AT 7 5

Stamp of Test Unit

Hagk: AREHLTHRXET —RNA
(HE) €RZSF O+ /B

Address : 2/F, Building 18, Lanshi
International Metal Exchange Center,
ﬁ%%ﬂﬁﬁﬁﬁ Kuigiyi Road, Chancheng District,
s = Address of Test Foshan, Guangdong, China (528000)
= o = Unit 5 (Tel): 86-757-83960558
y 2T 86-757-83827991
H3H, ZRO3RAINERS, 53 (Fax): 86-757-83827971

Date: . -”_'..- BE#H (E-mail): fsigtc@163.com

Rk C(urD): http://www.fsigte.com/

i

Notes

1, amafsmmmm AP R AR 5T B S T e A R AN R A A R X 55

All inspections are carried out conscientiously to the best of our knowledge and ability.
This report does not in any respect absolve the other related parties from his contractual and legal obligations.

2, REALRIPEF, ARBSARERS:

This report shall not be reproduced, except in full, without the prior written approval from the issuing laboratory.

3, ARENRFLORMULR.

The results in this report apply to the samples only.
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

Rl &
TEST REPORT

MERS: 25201902542 FS5W H3IW
Report No: Page 3 of §

BRI EH

Remark of applicant

FEm AR B A

Product family: GLAZED PORCELAIN TILES

REFFEAM

Nature of the surface: Glazed (GL)

=25 Group:B I a

4 YR~ Nominal size (N):60cmx60cm

A RIFTEEHNFHES Items in the family:

2-HA60022, 2-HA60052, 2-HA60063, 2-HA60064, 2-HAG60065P, 2-HA60067P, 2-HAG60068P, 2-HA60083,
2-HA60087, 2-HA 60092, 2-HA60100P, 2-HA60202, 2-HC60003, 2-HC60006, 2-HH60002, 3-HC60007, HA60001,
HAG60004, HA60007, HA60013, HA60014, HA60041, HA60042, HA60043, HA60047, HA60048, HA60062,
HA60069, HA60070, HA60071, HA60080, HEG60004, HEG60005-B, HEG60005-C, HEG60005-D, HEG60007,
HEG60009, HEG60009-B, HEG60009-C, HEG60009-D, HEG60010, HEG60011, HEG60013, HEG60017,
HEG60018, HEG60019, HEG60020, HEG60021, HEG60022, HEG60024P, HEG60025P, HEG60026P,
HEG60027P, HEG60028P, HEG60031P, HEG60032P, HEG60033P, HEG60034, HEG60036, HEG60037,
HEG60052P, HEG60056P, HEG60079, HEG60080, HEG60081, HEG60082, HG60004, HG60007, HG60009,
HG60012, HG60016, HG60018, HG60020, HG60021, HG60022, HG60023, HG60023P, HG60024, HG60025,
HG60025P, HG60026, HG60027, HG60027P, HG60029, HG60030, HG60031, HG60032, HG60041, HG60043,
HG60056, HG60059, HG60061, HG60062, HG60063, HG60064, HG60065, HG60068, HG60069, HG60070,
HG60072, HG60076, HG60077, HG60079, HG60080, HG60082, HG60083, HG60084, HGR60001, HGR60002,
HGR60003, HGR60004, HGR60005, TA60103

AERFIFAETRESHTUKE, . FHAGME. REAMREFZEURREMFER K, XAETFIHIN
it

All items in the family are same in water absorption, dimensions and thickness, material, method of manufacture
and natural of surface except for the design of appearance.

HRRA
Photo of Samples
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